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Primary immune thrombocytopenia 
in adults 
Guidelines for diagnosis and treatment anno 2013
proposed by the Belgian Hematological Society

A. Janssens, C. Lambert, G. Bries, A. Bosly, D. Selleslag, Y. Beguin

The Belgian Hematological Society (BHS) guideline panel on adult primary immune 
thrombocytopenia (ITP) reviewed the recent literature on diagnosis and treatment to 
make recommendations on the best strategies for frontline and subsequent-line treat-
ment. No treatment is necessary for patients with platelet counts higher than 30000/μl 
in the absence of bleeding symptoms. Patients newly diagnosed or relapsing after a 
long-term treatment-free period can be managed with corticosteroids with or without 
intravenous immunoglobulins. A second line therapy is indicated for those patients 
who are intolerant or unresponsive to or relapse after initial corticosteroid treatment 
and have a risk of bleeding. The guideline panel recommends splenectomy as it is the 
treatment with the highest curative potential and an acceptable safety profile. If possible, 
splenectomy should be delayed to at least twelve months after diagnosis as spontaneous 
remission can occur in this time period. Thrombopoietin receptor (TPO-R) agonists are 
recommended for patients who are refractory to or relapse after splenectomy or who 
have a contra-indication to splenectomy irrespective of the duration of ITP. The guideline 
panel agrees that rituximab, azathioprine, cyclophosphamide, cyclosporine A, danazol, 
dapsone, mycophenolate mofetil and vincristine/vinblastine are potential treatment 
options, especially for patients refractory to TPO-R agonists.
(Belg J Hematol 2013;1:11-20)

Introduction with definitions
Immune thrombocytopenia is an acquired autoim-
mune disease characterised by an isolated low 
platelet count number (<100,000/µl). The disorder 
is classified as primary immune thrombocytopenia 
(ITP) in the absence of any obvious initiating and/

or underlying cause, and as secondary ITP in asso-
ciation with autoimmune disorders (systemic lupus 
erythematosus (SLE), the antiphospholipid syndrome 
(APS), etc.), some immunodeficiency syndromes 
(CVID, adult lymphoproliferative syndrome, etc.), 
lymphoproliferative disorders (chronic lymphocytic 

Practice Guidelines• NAAM VAN HET GENEESMIDDEL: VELCADE 3,5 mg poeder voor oplossing voor injectie. • KWALITATIEVE EN KWANTITATIEVE 
SAMENSTELLING: Elke injectieflacon bevat 3,5 mg bortezomib (als mannitolboronaatester). Na reconstitutie bevat 1 ml oplossing voor 
subcutane injectie 2,5 mg bortezomib. Na reconstitutie bevat 1 ml oplossing voor intraveneuze injectie 1 mg bortezomib. Hulpstoffen: Mannitol 
(E 421), Stikstof. • FARMACEUTISCHE VORM: Poeder voor oplossing voor injectie. Witte tot gebroken witte massa of poeder. Therapeutische 
indicaties: VELCADE als monotherapie is geïndiceerd voor de behandeling van volwassen patiënten met progressief multipel myeloom, die 
minstens 1 eerdere behandeling hebben gehad en die reeds een beenmergtransplantatie ondergaan hebben of die hiervoor niet in aanmerking 
komen. VELCADE in combinatie met melfalan en prednison is geïndiceerd voor de behandeling van volwassen patiënten met niet eerder 
behandeld multipel myeloom, die niet in aanmerking komen voor een hooggedoseerde chemotherapie met een beenmergtransplantatie. 
Dosering en wijze van toediening: De behandeling moet worden geïnitieerd en het geneesmiddel worden toegediend onder supervisie van een 
arts die bevoegd is tot en ervaring heeft met het gebruik van chemotherapeutica. VELCADE moet worden gereconstitueerd door een 
beroepsbeoefenaar in de gezondheidszorg. VELCADE 3,5 mg poeder voor oplossing voor injectie is beschikbaar voor intraveneuze of subcutane 
toediening. VELCADE 1 mg poeder voor oplossing voor injectie is uitsluitend beschikbaar voor intraveneuze toediening. VELCADE mag niet via 
andere wegen worden toegediend. Intrathecale toediening heeft geleid tot overlijden. Dosering bij monotherapie: De aanbevolen startdosering 
van bortezomib is 1,3 mg/m2 lichaamsoppervlakte, twee keer per week gedurende twee weken op de dagen 1, 4, 8 en 11, gevolgd door een 
10-daagse rustperiode op de dagen 12-21. Deze periode van drie weken wordt beschouwd als één behandelcyclus. Tussen opeenvolgende doses 
van VELCADE moet minstens 72 uur zitten. Aanbevolen wordt om patiënten met een bewezen complete remissie te behandelen met 2 additionele 
VELCADE-cycli na het vaststellen van de complete remissie. Ook wordt aanbevolen om responderende patiënten die geen complete remissie 
bereiken in totaal met 8 VELCADE-cycli te behandelen. Er zijn momenteel slechts weinig gegevens beschikbaar over herbehandeling met 
VELCADE. Dosisaanpassingen tijdens behandeling en hernieuwde start van de behandeling bij monotherapie: De VELCADE-behandeling moet 
worden uitgesteld als niet-hematologische graad-3-toxiciteit optreedt of hematologische graad-4-toxiciteit, met uitzondering van neuropathie, 
zoals hieronder wordt toegelicht. Wanneer de symptomen van de toxiciteit zijn verdwenen, mag weer met de behandeling worden begonnen, zij 
het met een 25% lagere dosis (1,3 mg/m2 verlaagd tot 1,0 mg/m2; 1,0 mg/m2 verlaagd tot 0,7 mg/m2). Als de toxiciteit niet verdwijnt of als de 
symptomen bij de laagste dosis terugkeren, moet worden overwogen met VELCADE te stoppen, tenzij het voordeel van de behandeling duidelijk 
opweegt tegen het risico. Neuropathische pijn en/of perifere neuropathie: Patiënten die bortezomib-gerelateerde neuropathische pijn en/of 
perifere neuropathie krijgen, moeten worden behandeld zoals aangegeven in tabel 1. Patiënten met reeds bestaande, ernstige neuropathie 
mogen alleen met VELCADE worden behandeld na zorgvuldige afweging van het risico en de te verwachten voordelen.

Tabel 1: Aanbevolen* doseringsaanpassingen voor bortezomib-gerelateerde neuropathie

Ernst van de neuropathie Aanpassing van de dosering

Graad 1 (asymptomatisch; uitval van diepepeesreflexen 
of paresthesie) zonder pijn of functieverlies

Geen

Graad 1 met pijn of graad 2 (matige symptomen, die 
instrumentele activiteiten van het dagelijks leven (ADL) 
beperken**)

Verlaag VELCADE tot 1,0 mg/m2 

of
Verander het behandelschema van VELCADE in 1,3 mg/m2 eenmaal per week

Graad 2 met pijn of graad 3 (ernstige symptomen, die de 
zelfverzorgende ADL beperken***)

Onderbreek de VELCADE-behandeling tot de symptomen van de toxiciteit zijn 
verdwenen. Als de toxiciteit is verdwenen, opnieuw beginnen met de VELCADE-
behandeling, waarbij de dosis verlaagd wordt tot 0,7 mg/m2 één keer per week.

Graad 4 (levensbedreigende gevolgen; dringend interventie 
aangewezen) en/of ernstige autonome neuropathie

Stoppen met VELCADE

* Op basis van doseringsaanpassingen tijdens Fase II- en III-studies bij multipel myeloom en postmarketingervaring. Gradering gebaseerd op de 
NCI Common Toxicity Criteria CTCAE v 4.0.; ** Instrumentele ADL (activities of daily living): betreft bereiden van maaltijden, naar de winkel gaan 
voor levensmiddelen of kleding, telefoon gebruiken, geldzaken beheren, enz.; *** Zelfverzorgende ADL: betreft zich wassen, aan- en uitkleden, 
zelf eten, naar het toilet gaan, geneesmiddelen innemen en niet bedlegerig zijn.

Speciale populaties: Leverinsufficiëntie: Voor patiënten met lichte leverinsufficiëntie hoeft de dosis niet te worden aangepast en deze patiënten 
dienen met de aanbevolen dosering te worden behandeld. Patiënten met matige of ernstige leverinsufficiëntie dienen met VELCADE te starten in 
een verlaagde dosis van 0,7 mg/m2 per injectie tijdens de eerste behandelcyclus. Vervolgens kan een dosisverhoging tot 1,0 mg/m2 of een 
verdere dosisverlaging tot 0,5 mg/m2 worden overwogen, afhankelijk van de tolerantie bij de patiënt.

Tabel 2: Aanbevolen aanpassing van de startdosis van VELCADE bij patiënten met leverinsufficiëntie

Graad van 
lever-insufficiëntie*

Bilirubineconcentratie SGOT 
(ASAT)-waarde

Aanpassing van de startdosis

Licht
≤ 1,0x ULN > ULN Geen

> 1,0x−1,5x ULN Elke Geen

Matig > 1,5x−3x ULN Elke Verlaag VELCADE tot 0,7 mg/m2 in de eerste behandelcyclus. 
Overweeg de dosis te verhogen tot 1,0 mg/m2 of verder te 
verlagen tot 0,5 mg/m2 in de volgende cycli, afhankelijk van de 
tolerantie bij de patiënt.

Ernstig > 3x ULN Elke

Afkortingen: SGOT = Serum-glutamaat-oxaalacetaat-transaminase; ASAT = aspartaataminotransferase; ULN = bovengrens van de 
normaalwaarde (upper limit of the normal range).     *Gebaseerd op de NCI Organ Dysfunction Working Group classificatie voor het categoriseren 
van leverinsufficiëntie (licht, matig, ernstig).

Nierinsufficiëntie: De farmacokinetiek van bortezomib wordt niet beïnvloed bij patiënten met een lichte tot matige nierinsufficiëntie 
(creatinineklaring [CrCL] > 20 ml/min/1,73 m2); derhalve zijn dosisaanpassingen niet nodig voor deze patiënten. Het is onbekend of de 
farmacokinetiek van bortezomib wordt beïnvloed bij patiënten met ernstige nierinsufficiëntie die geen dialyse ondergaan (CrCL < 20 ml/min/1,73 
m2). Aangezien dialyse de concentraties van bortezomib kan verlagen, dient VELCADE na de dialyse te worden toegediend. Ouderen: Er zijn geen 
gegevens die erop wijzen dat bij patiënten ouder dan 65 jaar dosisaanpassingen nodig zijn. Pediatrische patiënten: De veiligheid en de 
werkzaamheid van VELCADE bij kinderen jonger dan 18 jaar zijn niet vastgesteld. Dosering bij combinatietherapie: VELCADE wordt toegediend 
in combinatie met oraal melfalan en oraal prednison in negen behandelcycli, zoals getoond in tabel 3. Een periode van 6 weken wordt beschouwd 
als een behandelcyclus. In cycli 1-4 wordt VELCADE tweemaal per week toegediend op de dagen 1, 4, 8, 11, 22, 25, 29 en 32. In cycli 5-9 wordt 
VELCADE éénmaal per week toegediend op de dagen 1, 8, 22 en 29. Melfalan en prednison dienen beide oraal te worden gegeven op de dagen 
1, 2, 3 en 4 van de eerste week van elke cyclus. Er moet minstens een tijdspanne van 72 uur zitten tussen opeenvolgende doses van VELCADE.
 
Tabel 3: Aanbevolen doseringsschema van VELCADE in combinatie met melfalan en prednison bij patiënten met een niet eerder behandeld multipel 
myeloom

VELCADE tweemaal per week (cycli 1-4)

Week 1 2 3 4 5 6

Vc (1,3 mg/m2) Dag 1      --         --       Dag 4 Dag 8   Dag 11 rustperiode Dag 22   Dag 25 Dag 29   Dag 32 rustperiode

M (9 mg/m2)   
P (60 mg/m2)

Dag 1   Dag 2   Dag 3   Dag 4  --         -- rustperiode  --           --  --           -- rustperiode

Eénmaal per week VELCADE (cycli 5-9)

Week 1 2 3 4 5 6

Vc (1,3 mg/m2) Dag 1      --        --         --      Dag 8 rustperiode Dag 22 Dag 29 rustperiode

M (9 mg/m2)  
P (60 mg/m2)

Dag 1   Dag 2   Dag 3   Dag 4  -- rustperiode  --  -- rustperiode

Vc = VELCADE; M = melfalan, P =prednison

Dosisaanpassingen tijdens behandeling en opnieuw starten van de behandeling voor combinatietherapie: Vóór het begin van een nieuwe 
behandelingscyclus: - het aantal plaatjes moet ≥ 70 x 109/l en het absolute aantal neutrofielen moet ≥ 1,0 x 109/l zijn; - de niet-hematologische 
toxiciteit moet verminderd zijn tot graad 1 of baseline.

Tabel 4: Wijziging van de dosering in opeenvolgende cycli

Toxiciteit Wijziging van de dosering of uitstel van de toediening

Hematologische toxiciteit in een cyclus:
•  Indien langdurige neutropenie of trombocytopenie van graad 4 of 

trombocytopenie met bloeding werd waargenomen in de vorige cyclus

Overweeg vermindering van de dosis melfalan met 25% in de 
volgende cyclus. 

•  Indien aantal plaatjes ≤ 30 × 109/l of ANC ≤ 0,75 x 109/l op een dag 
waarop VELCADE wordt toegediend (behalve dag 1) De VELCADE-behandeling niet geven 

•  Indien verschillende dosissen van VELCADE in een cyclus achterwege 
blijven (≥ 3 dosissen bij toediening tweemaal per week of ≥ 2 dosissen 
bij toediening éénmaal per week) 

De dosis VELCADE moet verminderd worden met één 
dosisniveau  
(van 1,3 mg/m2 tot 1 mg/m2, of van 1 mg/m2 tot 0,7 mg/m2) 

Niet-hematologische toxiciteit van graad ≥ 3 De behandeling met VELCADE moet onderbroken worden tot de 
symptomen of de toxiciteit verminderd zijn tot graad 1 of 
baseline. VELCADE mag dan opnieuw toegediend worden met 
één niveau van dosisvermindering (van 1,3 mg/m2 tot 1 mg/m2, 
of van 1 mg/m2 tot 0,7 mg/m2). Bij VELCADE-gerelateerde 
neuropathische pijn en/of perifere neuropathie, moet de dosis 
VELCADE onderbroken en/of gewijzigd worden zoals 
aangegeven in Tabel 1. 

Voor bijkomende informatie met betrekking tot melfalan en prednison, zie de betreffende Samenvatting van de Productkenmerken. 

Wijze van toediening: Intraveneuze injectie: VELCADE 3,5 mg gereconstitueerde oplossing wordt toegediend als een intraveneuze bolusinjectie 
(3-5 seconden) via een perifere of centrale intraveneuze katheter, gevolgd door een spoeling met 9 mg/ml (0,9%) natriumchlorideoplossing voor 
injectie. Er moet minstens een tijdspanne van 72 uur zitten tussen opeenvolgende doses van VELCADE. Subcutane injectie: VELCADE 3,5 mg 
gereconstitueerde oplossing wordt subcutaan toegediend in de dij (rechts of links) of de buik (rechts of links). De oplossing moet subcutaan 
worden geïnjecteerd, onder een hoek van 45-90°. De injectieplaatsen moeten worden afgewisseld voor achtereenvolgende injecties. Als er 
lokale reacties op de injectieplaats optreden na een subcutane injectie met VELCADE, kan ofwel een minder geconcentreerde VELCADE 
oplossing subcutaan worden toegediend (VELCADE 3,5 mg gereconstitueerd tot 1 mg/ml in plaats van 2,5 mg/ml) of wordt aanbevolen over te 
schakelen op intraveneuze injectie. Contra-indicaties: Overgevoeligheid voor bortezomib, borium of een van de hulpstoffen. Acute diffuse 
infiltratieve pulmonale en pericardiale aandoening. Bijwerkingen: Samenvatting van het veiligheidsprofiel: De bijwerkingen die tijdens 
behandeling met VELCADE het meest werden gemeld, zijn nausea, diarree, obstipatie, braken, vermoeidheid, pyrexie, trombocytopenie, anemie, 
neutropenie, perifere neuropathie (waaronder sensorische), hoofdpijn, paresthesie, verminderde eetlust, dyspneu, huiduitslag, herpes zoster en 
myalgie. Ernstige bijwerkingen die tijdens behandeling met VELCADE soms werden gemeld, zijn hartfalen, tumorlysissyndroom, pulmonale 
hypertensie, PRES, acute diffuse infiltratieve longaandoeningen en zelden autonome neuropathie. Samenvattende tabel met bijwerkingen: De 
bijwerkingen in tabel 5 hebben volgens de onderzoekers minstens een mogelijke of waarschijnlijke causale relatie met VELCADE. Deze 
bijwerkingen zijn gebaseerd op een integraal gegevensbestand van 3.628 patiënten van wie 2.606 patiënten werden behandeld met VELCADE 
in een dosis van 1,3 mg/m2. Onder deze 2.606 patiënten bevonden zich: 2.068 patiënten met multipel myeloom die VELCADE intraveneus 
toegediend kregen als monotherapie, 369 patiënten met multipel myeloom die VELCADE intraveneus toegediend kregen in combinatie met 
melfalan en prednison, 147 patiënten met multipel myeloom die VELCADE subcutaan toegediend kregen als monotherapie en 22 patiënten met 
chronische lymfatische B-celleukemie (CLL) die VELCADE intraveneus toegediend kregen als monotherapie. In totaal werd VELCADE voor de 
behandeling van multipel myeloom toegediend aan 2.584 patiënten. De bijwerkingen worden hieronder per orgaansysteem en frequentie 
vermeld. De frequentie wordt gedefinieerd als: zeer vaak (≥ 1/10); vaak (≥ 1/100 tot < 1/10); soms (≥ 1/1.000 tot < 1/100); zelden (≥ 1/10.000 
tot < 1/1.000); zeer zelden (< 1/10.000), niet bekend (kan met de beschikbare gegevens niet worden bepaald). Binnen elke frequentiegroep zijn 
de bijwerkingen aangegeven in orde van afnemende ernst. Tabel 5 is gegenereerd met gebruik van versie 13.1 van de MedDRA. Postmarketing-
bijwerkingen die niet werden gezien in klinische studies zijn ook toegevoegd. Tabel 5: Bijwerkingen bij patiënten behandeld met VELCADE als 
monotherapie of in combinatie (Systeem/orgaanklasse, Incidentie, Bijwerking): Infecties en parasitaire aandoeningen: Vaak: herpes zoster 
(incl. verspreid & oftalmisch), pneumonie*, infectie*, herpes simplex*, schimmelinfectie*; Soms: sepsis*, bronchopneumonie, 
herpesvirusinfectie*, bacteriëmie (incl. stafylokokken), hordeolum, griep, cellulitis, hulpmiddelgerelateerde infectie, huidinfectie*, oorinfectie*, 
tandinfectie*; Zelden: meningitis (incl. bacterieel), Epstein-Barr-virusinfectie, erysipelas, herpes genitalis, stafylokokken-infectie, tonsillitis, 
varicella, mastoïditis, postvirale vermoeidheidssyndroom. Neoplasmata, benigne, maligne en niet-gespecificeerd (inclusief cysten en 
poliepen): Soms: neoplasma maligne; Zelden: plasmacytaire leukemie, niercel carcinoom, gezwel, mycosis fungoides, neoplasma benigne. 
Bloed- en lymfestelsel-aandoeningen: Zeer vaak: trombocytopenie*, neutropenie*, anemie*, leukopenie*; Vaak: lymfopenie*; Soms: 
pancytopenie*, febriele neutropenie, coagulopathie*, leukocytose*, lymfadenopathie; Zelden: hyperviscositeitssyndroom, trombocytopenische 
purpura*, bloedziekte NAO, hemorragische diathese, lymfocytaire infiltratie. Immuunsysteem-aandoeningen: Soms: overgevoeligheid*; 
Zelden: anafylactische shock, immuuncomplex gemedieerde reactie type III. Endocriene aandoeningen: Soms: hyperthyreoïdie*, antidiuretisch 
hormoon-secretiedeficiëntie; Zelden: Cushing-syndroom*, hypothyreoïdie. Voedings- en stofwisselings-stoornissen: Zeer vaak: verminderde 
eetlust; Vaak: electrolytevenwichtstoornis*, dehydratie, enzymafwijking*, hyperurikemie*; Soms: tumorlysissyndroom, niet goed groeien*, 
hypoglykemie*, hyperglykemie, hypoproteïnemie*, vochtretentie, hypovolemie; Zelden: acidose, vochtopstapeling, hypochloremie*, Diabetes 
mellitus*, hyperproteïnemie*, hypo-urikemie*, metabole stoornis, vitamine-B-complex-deficiëntie, vitamine-B12-deficiëntie, jicht, 
hyperammoniëmie*, verhoogde eetlust, alcoholintolerantie. Psychische stoornissen: Vaak: stemming veranderd*, angststoornis*, 
slaapstoornis*; Soms: psychische stoornis*, hallucinatie*, verwarring*, rusteloosheid; Zelden: zelfmoordgedachte*, psychotische stoornis*, 
abnormale dromen, aanpassingsstoornis, delirium, verminderd libido. Zenuwstelsel-aandoeningen: Zeer vaak: perifere neuropathie*, perifere 
sensorische neuropathie, dysesthesie*, neuralgie*, hoofdpijn*; Vaak: perifere motorische neuropathie, bewustzijnsverlies (incl. syncope), 
duizeligheid*, dysgeusie*, lethargie; Soms: intracraniale bloeding*, tremor, perifere sensimotorische neuropathie, ataxie*, dyskinesie*, 
geheugen vermindering*, encefalopathie*, evenwichtsstoornis, neurotoxiciteit, presyncope, postherpetische neuralgie, spraakstoornis*, restless 
legs-syndroom, migraine, ischias, stoornis van aandacht, reflexen afwijkend*, parosmie; Zelden: hersenoedeem, cerebrale hemorragie, 
transient ischaemic attack, autonoom zenuwstelsel stoornis, autonome neuropathie, convulsie, craniale verlamming*, paralyse*, parese*, 
hersenstamsyndroom, cerebrovasculaire aandoening, zenuwwortellaesie, psychomotorische hyperactiviteit, ruggenmerg compressie, 
cognitieve aandoening NAO, motore disfunctie, zenuwstelselaandoening NAO, radiculitis, kwijlen, hypotonie. Oogaandoeningen: Vaak: 
oogzwelling*, gezichtsvermogen afwijkend *, conjunctivitis*, droog oog*; Soms: oogbloeding*, ooglidinfectie*, oogontsteking*, oculaire 
hyperemie, diplopie, oogirritatie*, oogpijn, traanproductie verhoogd, oogafscheiding; Zelden: cornealetsel*, exoftalmie, retinitis, scotoma, 
oogaandoening (incl. ooglid) NAO, dacryoadenitis verworven, fotofobie, fotopsie, optische neuropathie#, verschillende graden van verminderd 
gezichtsvermogen (t/m blindheid)*. Evenwichtsorgaan- en ooraandoeningen: Vaak: vertigo*; Soms: gehoor beschadigd (t/m doofheid), 
dysacusis*, tinnitus*, oorongemak*; Zelden: oorbloeding, ooraandoening NAO. Hartaandoeningen: Vaak: hartfalen*, tachycardie*; Soms: 
cardiopulmonaire stilstand*, hartfibrilleren (incl. atrium), aritmie*, palpitaties, angina pectoris, pericarditis*, cardiomyopathie*, ventriculaire 
dysfunctie*, bradycardie; Zelden: atriale flutter, myocardinfarct*, atrioventriculair blok*, hart- en vaataandoening (incl. cardiogene shock), 
torsade de pointes, angina instabiel, kransslagaderinsufficiëntie, linkerventrikelfalen, mitralisklepinsufficiëntie, sinusstilstand. Bloedvat-
aandoeningen: Vaak: hypotensie*, orthostatische hypotensie, hypertensie*; Soms: diepe veneuze trombose*, hemorragie*, tromboflebitis (incl. 
oppervlakkige), circulatoire collapse (incl. hypovolemische shock), flebitis, overmatig blozen, hematoom*, slechte perifere circulatie*, opvlieger, 
vasculitis, bleekheid; Zelden: perifere embolie, lymfoedeem, erythromelalgia, vasodilatatie, verkleurde vene, veneuze insufficiëntie. 
Ademhalings-stelsel-, borstkas- en mediastinum-aandoeningen: Vaak: dyspneu*, bloedneus, bovenste/onderste luchtweginfectie*, 
hoesten*; Soms: longembolie, pleurale effusie, pulmonaal oedeem (incl. acuut), bronchospasme, chronisch aspecifieke respiratoire 
aandoening*, hypoxemie*, pulmonaire hypertensie, luchtwegcongestie*, hypoxie, pleura-ontsteking*, longfibrose, hik, rhinorroe, dysfonie, 
piepen; Zelden: respiratoir falen, acuut ademhalingsnoodsyndroom, apneu, pneumothorax, atelectase, haemoptysis, hyperventilatie, 
orthopnoea, pneumonitis, respiratoire alkalose, tachypnoea, hypocapnie*, interstitiële longziekte, longinfiltraat, keelbeklemming, droge keel, 
bronchiale hyperreactiviteit, toegenomen luchtweguitscheiding, keelirritatie. Maagdarmstelsel-aandoeningen: Zeer vaak: braken, diarree*, 
nausea, obstipatie, abdominale pijn (incl. gastro-intestinale pijn)*; Vaak: gastro-intestinale bloeding (incl. mucosa)*, dyspepsie, stomatitis*, 
abdominale distensie, orofaryngeale pijn*, abdominaal ongemak, mondaandoening*, flatulentie; Soms: pancreatitis (incl. chronisch), 
hematemesis, lipzwelling*, orale ulceratie*, ileus*, enteritis*, gastritis*, gingiva-bloeding, gastro-oesofageale refluxziekte*, 
maagdarmontsteking*, dysfagie, prikkelbare darmsyndroom, oesofagitis, gastro-intestinale aandoening NAO, braakneiging, 
maagdarmstelselmotiliteitsaandoening*, speekselklieraandoening*, orofaryngeale blaarvorming*; Zelden: pancreatitis acuut, peritonitis*, 
tongoedeem*, ascites, cheilitis, fecale incontinentie, anussfincteratonie, fecaloom, rectale afscheiding, lippijn, periodontitis, anale fissuur, 
wijziging in darmgewoonte, proctalgie, abnormale feces. Lever- en galaandoeningen: Vaak: leverenzym abnormaal*; Soms: hepatotoxiciteit 
(incl. leveraandoening), hepatitis*, cholestase; Zelden: leverfalen, hepatomegalie, Budd-Chiari-syndroom, leverbloeding, cholelithiase. Huid- en 
onderhuid-aandoeningen: Zeer vaak: rash*; Vaak: urticaria, pruritus*, erytheem, dermatitis*, droge huid; Soms: acute febriele neutrofiele 
dermatose, toxische huideruptie, haaraandoening*, petechiae, ecchymose, huidlaesie, purpura, huidknobbel*, psoriasis, palmoplantair 
erytrodysesthesiesyndroom, hyperhidrose, nachtzweet, acne*, bloedblaar, pigmentatieaandoening*, nagelafwijking; Zelden: erythema 
multiforme, huidreactie, Jessner’s lymfocytaire infiltratie, subcutane bloeding, livedo reticularis, huidverharding, blaar, koud zweet, papel, 
fotosensitiviteitsreactie, seborrhoea, huidaandoening NAO. Skeletspierstelsel- en bindweefsel-aandoeningen: Zeer vaak: 
skeletspierstelselpijn*; Vaak: spierspasmen*, pijn in extremiteiten, spierzwakte; Soms: spiertrekkingen, gewrichtszwelling, artritis*, 
gewrichtsstijfheid, myopathie*, zwaar gevoel; Zelden: rabdomyolyse, temporomandibulair gewrichtssyndroom, fistel, vochtophoping in 
gewricht, pijn in kaak, botaandoening, dactylitis, synoviumcyste. Nier- en urineweg-aandoeningen: Vaak: nierfunctie verminderd*, chronisch 
nierfalen*; Soms: acuut nierfalen, urineweginfectie*, hematurie*, urineretentie, dysurie*, urinelozingsaandoening*, proteïnurie, azotemie, 
oligurie*, pollakisurie; Zelden: nierkoliek, blaasprikkeling, urinegeur abnormaal. Voortplantings-stelsel- en borstaandoeningen: Soms: 
vaginale bloeding, geslachtsorgaanpijn*, erectiele disfunctie, testiculaire aandoening*; Zelden: prostatitis, borstaandoening vrouwelijk, 
epididymisgevoeligheid, epididymitis, bekkenpijn, vulvale ulceratie. Congenitale, familiale en genetische aandoeningen: Zelden: aplasie, 
maagdarmstelselmisvorming, ichthyose. Algemene aandoeningen en toedieningsplaats-stoornissen: Zeer vaak: pyrexie*, vermoeidheid, 
asthenie; Vaak: oedeem (incl. perifeer), koude rillingen, pijn*, injectieplaatsreactie*, malaise*; Soms: dood (incl. plotse), algemene deterioratie 
van lichamelijke gezondheid*, gezichtsoedeem*, borstkaspijn, slijmvliesaandoening*, loopstoornis, het koud hebben, extravasatie*, 
kathetergerelateerde complicatie*, dorst, borstkasongemak, gevoel van verandering in lichaamstemperatuur*, injectieplaatspijn*; Zelden: 
bloeding injectieplaats*, hernia*, injectieplaatsflebitis*, afgenomen genezing, ontsteking, gevoeligheid, ulcus, prikkelbaarheid, niet-cardiale pijn 
op de borst, pijn op de katheterplaats, gevoel van vreemd lichaam. Onderzoeken: Vaak: gewicht verlaagd; Soms: hyperbilirubinemie*, gewicht 
verhoogd, C-reactief proteïne verhoogd; Zelden: megakaryocyten verlaagd, pO2 verhoogd, bloed bicarbonaat verlaagd, bloed creatinine 
verhoogd*, elektrocardiogram abnormaal*, internationale genormaliseerde ratio abnormaal*, bèta-2-microglobuline verhoogd, bloed creatinine 
verlaagd, cytomegalievirustest, maag pH verlaagd, plaatjesaggregatie verhoogd, troponine I verhoogd, bloed testosteron verlaagd, eiwit urine 
aanwezig, serum ferritine verhoogd, pH urine verhoogd. Letsels, intoxicaties en verrichtingscom-plicaties: Soms: vallen, kneuzing; Zelden: 
schedelbreuk, transfusiereactie, rigors*, aangezichtsletsel, gewrichtsletsel, inscheuring, procedurepijn, bestralingsletsels*. Chirurgische en 
medische verrichtingen: Zelden: macrofagenactivatie. (NAO = niet anders omschreven; *Groepering van meer dan één MedDRA-
voorkeursterm; # Postmarketing-bijwerking). Beschrijving van bepaalde bijwerkingen: Reactivatie van het herpes zoster-virus: Antivirale 
profylaxe werd toegediend aan 26% van de patiënten in de Vc+M+P-arm. De incidentie van herpes zoster bij patiënten in de groep behandeld 
met Vc+M+P was 17% voor patiënten die geen antivirale profylaxe kregen toegediend, tegenover 3% voor patiënten die wel antivirale profylaxe 
kregen toegediend. Opvallende verschillen in het veiligheidsprofiel van VELCADE subcutaan toegediend, versus intraveneus toegediend als 
monotherapie: Patiënten die VELCADE in de Fase III studie subcutaan kregen hadden in vergelijking met intraveneuze toediening een 13% lagere 
totale incidentie van bijwerkingen met een toxiciteit van graad 3 of hoger ontstaan na het begin van de behandeling en een 5% lagere incidentie 
van het stoppen met VELCADE. De totale incidentie van diarree, gastro-intestinale en abdominale pijn, asthenie-aandoeningen, infecties van de 
bovenste luchtwegen en perifere neuropathieën waren in de groep met subcutane toediening 12%-15% lager dan in de groep met intraveneuze 
toediening. Bovendien was de incidentie van perifere neuropathieën van graad 3 of hoger 10% lager en het percentage dat vanwege perifere 
neuropathie stopte 8% lager voor de subcutane groep dan voor de intraveneuze groep. Van zes procent van de patiënten werd gemeld dat ze een 
lokale bijwerking op de subcutane toediening hadden, meestal roodheid. Deze gevallen gingen in een mediane tijd van 6 dagen over; bij twee 
patiënten was aanpassing van de dosis nodig. Twee patiënten (1%) hadden ernstige reacties; 1 geval van pruritus en 1 geval van roodheid. De 
incidentie van overlijden tijdens de behandeling was 5% in de subcutane behandelgroep en 7% in de intraveneuze behandelgroep. Incidentie van 
overlijden door ‘progressieve ziekte’ was 18% in de subcutane groep en 9% in de intraveneuze groep. Aard en inhoud van de verpakking: Type 
I glazen injectieflacon van 10 ml met een grijze broombutylstop en een aluminiumafsluiting, met een koningsblauwe dop, met 3,5 mg bortezomib. 
De injectieflacon is verpakt in een doorzichtige blisterverpakking die bestaat uit een schaaltje met een deksel. Elke verpakking bevat 1 
injectieflacon voor eenmalig gebruik. • HOUDER VAN DE VERGUNNING VOOR HET IN DE HANDEL BRENGEN: JANSSEN-CILAG INTERNATIONAL 
NV, Turnhoutseweg 30, B-2340 Beerse, België. • NUMMER VAN DE VERGUNNING VOOR HET IN DE HANDEL BRENGEN: EU/1/04/274/001.  
• AFLEVERINGSWIJZE: Geneesmiddel op medisch voorschrft. • DATUM VAN HERZIENING VAN DE TEKST: 20/09/2012. Meer informatie is 
beschikbaar op verzoek.
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leukemia, Hodgkin’s disease, large granular T-lympho-
cyte proliferation, etc.), persistent infections (human 
immunodeficiency virus, hepatitis C virus or H pylori) 
and vaccination.1,2 No reliable test exist that can be 
used to establish the diagnosis of ITP.

ITP can be further defined as newly diagnosed 
(lasting less than three months after diagnosis), 
persistent (lasting three to twelve months when 
spontaneous remission is not reached or complete 
response to therapy is not maintained) and chronic 
ITP (lasting for more than twelve months).1

Incidence
Data on epidemiology are limited. The incidence of 
newly diagnosed ITP among adults ranges from two 
to four per 100,000 persons per year.3 Due to the 
chronicity of the disease the prevalence goes up to 
±2 per 10,000 of the population. However ITP is 
still a rare disease and answers to the criteria of an 
orphan disease (prevalence <5/10000). 

ITP affect all age groups. In children the onset of 
ITP is typically abrupt and is frequently preceded 
by a febrile illness. Unlike adults, >70% of children 
with ITP have a normal platelet count one year 
after diagnosis.4

The incidence of ITP among men and women is 
generally similar except in middle age where women 
are more frequently affected.3

Pathogenesis
Increased understanding of the pathophysiology 
underlying ITP has shown that not only accelerated 
peripheral platelet destruction but also suppression 
of the production of new platelets can be responsible 
for the persistence of thrombocytopenia in several 
patients. Antibody loaded platelets bind to macro-
phages and dendritic cells and are removed by the 
reticulo-endothelial system (RES), primarily the spleen. 
More recently, it has been shown that platelets can 
also be destroyed by T-cells. Platelet production is 
frequently reduced because autoantibodies against 
platelet glycoproteins bind to megakaryocytes, inter-
fere with their maturation and lead to apoptosis. 
Besides, the level of thrombopoietin (TPO), the 
primary growth factor for the regulation of platelet 
production, in ITP is relatively low compared to patients 
with thrombocytopenia resulting from megakaryocytic 

hypoplasia. This means that the primary underlying 
mechanism may vary between patients, explaining 
why response to treatment also differs.5

Clinical presentation
Many patients remain asymptomatic with the diag-
nosis of ITP made only after a routine blood test. 
Others may have bleeding symptoms ranging from 
skin bleeding (petechiae, purpura, bruises [dry 
purpura]) to mucosal bleeding (gingival bleeding, 
mouth blisters, epistaxis, blood in stool or urine, 
heavy menstrual bleeding) or deep bleeding (intra-
cranial, abdominal bleeding, etc. [wet purpura])  
appearing spontaneously or after trauma. Bleeding 
symptoms have mostly been reported in patients 
with a platelet count of less than 30,000/µl.5

Factors influencing the bleeding risk are age, comor-
bidities, lifestyle, need for invasive procedures, need 
of treatment with anticoagulant or antiplatelet 
agents, etc. 

Consequences
•	 Major	impact	on	quality	of	life:	at	least	as	bad	as	

patients with diabetes.6

•	 Effect	on	daily	activities.5

•	 Burden	on	the	healthcare	system:	higher	costs,	
longer hospital admissions and higher in hospi-
tal mortality rate.5

Diagnostic work up2,7-11

•	 Personal	history	(prescription	and	non-prescrip-
tion drugs, alcohol abuse, consumption of quinine, 
recent transfusions,etc.).

•	 Familial	 history	 (excluding	 inherited	 thrombo-
cytopenias).

•	 Physical	 examination	 (with	 attention	 to	 node-	
bearing areas, including sizes of liver and spleen).

•	 A	complete	blood	count	with	peripheral	blood	
smear examination (exclude platelet aggregates 
(pseudothrombocytopenia), platelet aberrations, 
red and white cell abnormalities).

•	 Immunoglobulin	levels	(exclude	CVID).
•	 Direct	antiglobulin	test	with	reticulocytes	(exclude	

Evan’s syndrome).
•	 Coagulation	tests	(exclude	DIC,	Von	Willebrand	

disease type 2).
•	 Blood	group	(for	transfusion	policy).
•	 Antinuclear	factor,	antiphospholipid	antibodies,	
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lupus anticoagulant (exclude APS).
•	 Thyroid	function,	antithyroid	antibodies	(exclude	

thyroid dysfunction).
•	 Pregnancy	test	in	women	of	child	bearing	potential	

(exclude gestational thrombocytopenia).
•	 Virology:	Hepatitis	C,	HIV,	HB.
•	 H	pylori	(antigen	in	stool	or	urea	breath	test).
•	 Bone	marrow	aspirate	and	biopsy	(with	immuno-

phenotyping and karyotyping) (in selected patients 
with abnormal physical examination (lymph-
adenopathy, organomegaly) or blood count or 
blood smear abnormalities and in patients >60 
years to exclude myelodysplasia or an indolent 
lymphoma).

•	 Chest	radiograph	(exclude	chest	disease).
•	 Abdominal	ultrasound	(exclude	abdominal	organ	

disease).

Additional work up before second-line 
treatment2,7-11

•	 Biological	fitness	(performance	status	(PS),	and	
comorbidities (organ function).

•	 Bone	marrow	 aspirate	 and	biopsy	 (if	 not	 done	
previously, if no clear response to first-line treat-
ment and before splenectomy).

Indications for initiation of treatment12

•	 Active	bleeding	OR	platelets	<10,000/μl 
Treatment is obligatory.

•	 No	or	mild	bleeding	AND	platelets	10-30,000/μl 
Treatment is a potential option after evaluation 
of patient characteristics.

•	 No	bleeding	AND	platelets	>30,000/μl 
No need for treatment unless special circum-
stances.

Treatment
Before initiating treatment consideration must be 
given to:
•	 Patient	related	factors	such	as	age,	PS,	comorbidi-

ties, life style (sedentary versus active) and patient 
wishes.

•	 Disease	 related	 factors	 such	 as	 platelet	 count	
and previous major bleeding.

•	 Additional	risk	factors	for	bleeding	such	as	the	use	
of antiplatelet and anticoagulant agents, uremia, 
poorly controlled hypertension, aneurysm, fever, 
chronic liver disease, history of peptic ulcer, etc.

•	 Treatment	 related	 factors	 such	 as	 expected	 re-

sponse, contraindications to and side-effects 
from particular treatment modalities. 

•	 The	need	of	medical	intervention	that	may	cause	
bleeding (Table 1).7

•	 Easy	access	to	care	facilities.

The main treatment goal in all ITP patients must be 
to maintain a safe platelet count to prevent or stop 
bleeding and not to normalize the platelet count,  
to decrease activity restrictions and improve quality 
of life with a minimum of exposure to potentially 
toxic therapy.12

When is hospitalisation for ITP justified?
The decision to hospitalise a patient with ITP is 
based primarily on the haemorrhage situation 
(patients with signs of mucosal or deep bleeding 
are frequently admitted) and on factors influencing 
the bleeding risk (age, comorbidities, need for treat-
ment with anticoagulant or antiplatelet agents, etc.). 

Table 1.  Safe platelet count for medical  
interventions in patients with  
platelet production problems7

Dentistry ≥ 10 to 20 x 0000/μl

Extractions (simple) ≥ 30 x 0000/μl

Extractions (complex, molar ≥ 50 x 0000/μl

Lumbar puncture ≥ 50 x 0000/μl

GI endoscopy with biopsy ≥ 20 x 0000/μl

Bronchoscopy ≥ 20 x 0000/μl 
(≥ 50 if also biopsy)

Organ biopsy ≥ 50 x 0000/μl 
(<for bone marrow biopsy)

Minor surgery ≥ 50 x 0000/μl

Major and neurosurgery ≥ 80 x 0000/μl

Epidural anesthesia ≥ 80 x 0000/μl

(No equivalent data are available for ITP patients,  
the individual bleeding history must be considered)
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Treatment of newly diagnosed ITP
Newly diagnosed ITP patients are managed with 
corticosteroids with or without intravenous immu-
noglobulins (IVIg) depending on the severity of 
thrombocytopenia and/or of bleeding signs and 
symptoms. Although impressive responses are seen 
using these therapeutic agents, these responses  
are usually short lived. Thus, in adults, ITP is very 
frequently characterised by relapses upon tapering 
or discontinuation of treatment, requiring repeated 
courses of medical intervention.2,7-10

Characteristics of treatment with corticosteroids 
and IVIg are shown in Tables 2 and 3.
Platelet transfusions are only indicated in case of 
life-threatening bleeding together with the adminis-
tration of corticosteroids and IVIg. 

Treatment of persistent ITP (lasting 3 to 
12 months after diagnosis) and chronic 
ITP (lasting >12 months after diagnosis)
Indications for the start of treatment in persistent 
and chronic ITP are identical to those of newly 
diagnosed ITP.

Relapse after a long treatment free interval can be 
managed by restarting first line treatment being  
steroids with or without IVIg.2,7-10 A long-term steroid 
treatment must be avoided, although in some  
patients a long-term treatment with steroids under 

Table 2.  Characteristics of treatment with 
corticosteroids 

• No preference to choose prednisone, (methyl)

prednisolone (dexamethasone is also an option). 

• Starting dose: 0.5 to 2 mg/kg/d predniso(lo)ne or 

equivalent.

• Full dose for 7-14 d.

• Tapering: slow tapering during the following two to three 

months if responsive, rapid tapering if not responsive.

• Short term response: 75-80%.

• Durable response: <30%.

• Mode of action: impairs antibody formation, antibody 

binding by platelets and clearance of antibody loaded 

platelets by RES, increase thrombopoiesis, improves 

hemostasis, etc.

• Side effects: changing facial and body features, skin 

fragility, arterial hypertension, myopathy, diabetes 

mellitus (DM), psychological problems, osteoporosis, 

osteonecrosis, cataract, glaucoma, etc.

• More side effects compared with other therapies leading 

to dose reduction and treatment discontinuation.

• Absolute contraindication for steroids: acute viral infection 

(Herpes Simplex virus, Herpes Zoster virus, etc.), 

HBsurface Ag positive chronic active hepatitis.

• Relative contraindication for steroids: peptic ulcera, 

bacterial infections, tuberculosis, mycoses, parasitosis, 

uncontrolled hypertension, DM, osteoporosis, psychosis, 

glaucoma, and recent enteroanastomosis.

• Cheap.

Table 3.  Characteristics of treatment with 
immunoglobulins

• Start dose: 400 mg/kg/d for five days or 1 g/kg/d for one 

or two days. 

• Short term response: ± 80%, rapid response.

• Durable response: only in few patients, relapse between 

14-28d.

• Repeated infusions possible.

• Mode of action: impairs clearance of antibody loaded 

platelets by macrophages, impairs B cell function, 

increases T suppressor cells.

• Side effects: infusion related, headache, aseptic 

meningitis, renal impairment (only for preparations 

containing sucrose).

• Expensive.

Table 4.  Second and subsequent treatment 
options for relapsing and refractory 
adult ITP

Retreatment options

Corticosteroids Prednisone or equivalent:  

0,5-2mg/kg/d po

Dexamethasone: 40mg/d x 4d q  

14-28d, 4-6 courses po 

Immunoglobulins 400mg/kg/d x5d or  

1g/kg/d x1-2d IV

Second- or further line treatment options

Splenectomy

TPO-R agonists

Romiplostim 1-10 μg/kg/wk sc 

Eltrombopag 25-75 mg/d po 

Rituximab

375 mg/m2/wk for 4wks or 100 mg/wk for 4wks IV

Other options (listed alphabetically Table 4 bis) 
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the Cushing-threshold (<5 mg prednisone/day or 
equivalent) with close monitoring of adverse events 
can be considered.7

A second line therapy is indicated for those patients 
unresponsive to, relapsing during or shortly after 
tapering of steroids (Table 4). Immunoglobulin ad-
ministration is a valuable treatment option especially 
if a fast platelet increase is to be achieved. However 
the chance to achieve a durable response after IVIg 
is low.2,7-10

For decades, splenectomy has been the standard 
management for ITP patients with persistent low 
platelets and a high bleeding risk, unresponsive or 
intolerant to corticosteroids. Two-thirds of patients 
attain a durable remission. Morbidity and mortality 
of laparoscopic splenectomy are low in the hands  
of experienced surgeons. The incidence of over-
whelming sepsis is reduced with recommended 
vaccination protocols and antibiotics initiated at 
first sign of a systemic febrile illness. However, physi-
cians and patients frequently opt to postpone the 
removal of this healthy organ.2,7-10 As spontaneous 
remission of ITP up to twelve months after diagnosis 
can occur in adults, an attempt should be made to 
delay splenectomy until after this point.13 Charac-
teristics of splenectomy with the relative contraindi-
cations for surgery are shown in Tables 5 and 6.

Azathioprine, cyclophosphamide, cyclosporine A, 
danazol, dapsone, mycophenolate mofetil and  
vincristine have been used after treatment failure  

in both splenectomised and non-splenectomised 
patients for decades. These treatment options are 
characterised by variable individual responses after 
days, weeks to months and significant long-term 
side effects such as immune suppression (except for 
danazol and dapsone), which must be considered 
by patient and physician.2,7-10 Some characteristics 
of these agents are shown in Table 4.

Rituximab has been used for treating relapsing  
and refractory ITP patients for almost ten years. 
Randomised controlled trials are not available to  
establish optimal dose, schedule and timing of ritux-
imab administration and to confirm efficacy and 
reveal long-term safety. For these reasons, rituximab 
has still no license for treating ITP.14 In systematic 
reviews however a favourable overall response rate 
of approximately 60% with a complete response 
rate of 40% was estimated.15 Responses seem com-
parable for splenectomised and non-splenectomised 
patients. A median duration of response of approxi-
mately six and twelve months was observed for 
partial and complete responders, respectively.15-16 
Twenty-one percent of adult chronic ITP patients 
maintained a treatment-free response for at least 
five years after treatment with standard-dose ritux-
imab without major toxicity.17

The second-generation thrombopoietic agents 
(romiplostim and eltrombopag) have confirmed the 
hypothesis that stimulating platelet production is a 
valid treatment approach in ITP. TPO-Receptor (R) 
agonists have been associated with more durable 

Table 4 bis.  Other options (listed alphabetically)
Dose Toxicities

Azathioprine 1-2 mg/kg/d po Neutropenia, transaminase elevation, pancreatitie, etc.

Cyclophosphamide 1-2 mg/kg/d po

500-1000 mg 4wks IV

Nausea, vomiting, sterility, secondary acute myeloid leukemia, 

etc.

Cyclosporine 4-5 mg/kg/d po (through blood 

levels 100-200 ng/ml)

Renal insufficiency, hypertension, neuropathy, hypertrichosis, 

tremor, gingival hyperplasia, etc.

Danazol 400-800 mg/d po Weight gain, hair loss, liver dysfunction, myalgia, amenorrhea, 

etc.

Dapsone 75-100 mg/d po Abdominal distension, anorexia, nausea, hemolytic anemia if 

glucose 6-phosphate dehydrogenase deficiency, etc.

Mycophenolate 

mofetil

1000 mg bid po Headache, anorexia, nausea, abdominal distention, etc.

Vincristine 1-2 mg/wk IV max for 6 wks Neuropathy, constipation, hair loss, etc.

Vinblastine 5-10 mg/wk IV max for 6 wks Neuropathy, constipation, hair loss, etc.
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platelet responses and less treatment failure com-
pared to placebo or standard of care (SOC) in adult 
chronic (defined in all trials as ITP lasting >6 mo) 
ITP patients, regardless of splenectomy status.18-20 
Efficacy data seem identical for patients included 
with acute or persistent ITP.21 The response rates 
obtained in the pivotal studies were reproduced in 
open-label studies even when patients with severe 
comorbidities and older age were enrolled.18,19,22  
Patients relapsing after or refractory to rituximab 
seem to be as responsive as cohorts where previous 
exposure to rituximab was lower.22 Treatment with 
TPO-R agonists results in a reduction of bleeding 
events, in less use of rescue medication or splenec-
tomy and permits the majority of patients receiving 
concurrent ITP drugs to reduce or discontinue 
these therapies and avoid further immunosuppres-
sion (Table 7).18,19 An additional role of the TPO-R 
agonists may be to use the drug intermittently 
around the time of an anticipated bleeding risk. 
TPO-R agonists are very well tolerated. However, 
due to the fact that experience with TPO-R agonists 
in the clinic does not exceed seven years, a high 
index of suspicion for possible risks of long-term 
use of TPO-R agonists is warranted (Table 8). In ad-
dition, the cost of treating a patient for several 
months or even years may be considerable.
In Belgium, the TPO-R agonists, romiplostim and 
eltrombopag, are reimbursed for the treatment of 
chronic adult ITP patients (ITP lasting >12 mo) 
refractory or intolerant to corticosteroids after 
splenectomy or when surgery is contraindicated.

For adult ITP patients who are intolerant or unre-
sponsive to or relapse after initial corticosteroid 
treatment and have a risk of bleeding (platelets 
<30000/µl OR bleeding symptoms), the BHS 
guideline panel on adult ITP:

1:  Recommends
- Splenectomy as it is the only treatment with a 

curative potential and has an acceptable safety 
profile. If possible, splenectomy should be delayed 
to at least twelve months after diagnosis as spon-
taneous remission can occur in this time period.

- TPO-R agonists for patients who are refractory 
to or relapse after splenectomy or who have a 
contra-indication to splenectomy irrespective of 
the duration of ITP. 

2:  Suggests
- Rituximab, azathioprine, cyclophosphamide, 

cyclosporine A, danazol, dapsone, mycophenolate 

Table 5.  Characteristics of splenectomy  
in adult ITP

Most effective durable treatment for adults

(± 66% long-term normal platelets, ± 14% no response,  

± 20% late failures)

Laparoscopic splenectomy: less postoperative pain,  

less infectious complications, earlier diet tolerance, shorter 

hospital stay but more hemorrhagic complications compared  

to open splenectomy

No preoperative characteristic can reliably predict success 

of splenectomy (111In platelet survival: if only splenic 

sequestration, 90% responders; less response if platelets  

very low, more than 3 previous treatments, elderly)

Perioperative complications: (comparable to other minor 

surgical procedures and general anesthesia)

Mortality 1% for laparotomy  

0.2% for laparoscopy

Morbidity 13% for laparotomy  

10% for laparoscopy 

Acute venous thromboembolism: low but increased 

frequency (appropriate thrombosis prophylaxis postoperative 

especially when risk factors for thrombosis present, 

acetylsalicylic acid (ASA) if platelets >500,000/μl)

Acute portal vein thrombosis: can occur in the first three 

months; range from asymptomatic to fatal; higher after 

laparoscopy; start diagnostic investigations in patients with 

cramping abdominal pain, depressed bowel sounds and 

generalized bowel tenderness 

Long-term effects

Overwhelming post-splenectomy infection (OPSI) (mostly 

Streptococcus (S) pneumoniae, Neiseria (N) meningitidis, 

Haemophilus (H) Influenzae but also E. Coli, Capnocytophagia 

canimorsus, group B streptococcus, Ehrlichia and plasmodium 

spp (cavé travellers!)

Appropriate and timely (2 to 4wks before or otherwise 2wks after 

splenectomy) immunization against:

• S. pneumoniae i.e. Prevenar 13®, 1 injection.

• N. meningitidis i.e. Meningitec®, Menjugate®  

or Neisvac-C®, 1 injection.

• H. Influenzae i.e. ActHib®, 1 injection.

Annual flu vaccine.

Education of patient regarding risk of overwhelming infection. 

Prompt treatment of infection life-long!

Cost: in most countries affordable.
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mofetil and vincristine/vinblastine are potential 
treatment options, especially for patients refrac-
tory to TPO-R agonists.

ITP in pregnancy25,26

ITP is an uncommon but important cause of throm-
bocytopenia in pregnancy. Disorders that can cause 
thrombocytopenia in non-pregnant women must of 
course be excluded (drug-, viral-induced thrombo-
cytopenia, ITP secondary to SLE or APS, etc.). Other 
causes of thrombocytopenia specific for the setting 
of pregnancy are gestational thrombocytopenia, 
microangiopathic thrombotic syndromes, preeclamp-
sia, HELLP (hemolysis, elevated liver enzymes, low 
platelet count) syndrome and acute fatty liver of 
pregnancy. These disorders must be separated from 
ITP because their successful management differs 
completely from the management of ITP (Table 9). 
Pregnant women with ITP require careful moni-
toring (monthly till week 28, every two weeks till 
week 36, weekly till delivery). The indications for 
treatment of the pregnant woman do not differ from 
those of a non-pregnant person. However, a platelet 
count of 50,000/µl is recommended for vaginal 
delivery and caesarean section and a platelet count 
of 80,000/µl is recommended for epidural anesthe-
sia. If treatment is necessary prednisone 1 mg/kg/d 
(pre-pregnancy weight) or equivalent can be started 
and gradually titrated to the lowest effective dose 
(avoid high doses in first trimester to prevent con-
genital anomalies and prolonged high doses because 
of exaggerated toxicity during pregnancy). IVIg are 
also considered as an appropriate first-line treatment 

Table 6.  Relative contraindications  
for splenectomy

Platelet count <20,000/μl before surgery (platelets 

>20,000/µl are ideal to limit the risk of 

postoperative bleeding, to minimize trauma 

to upper airway during general anesthesia).

Geriatric patient

Comorbidities Uncontrolled diabetes mellitus

Heart failure, ischemic heart disease, 

Arrythmias, valvular disease

Uncontrolled arterial hypertension

COPD, asthma

Renal insufficiency (Cr >2 mg/dl)

History of stroke

Severe obesity

Low functional capacity

Table 7.  Characteristics of treatment with 
TPO-R agonists

Dosing of TPO-R agonists

Romiplostim 23

• Start with 1 μg/kg/wk sc.

• Increase dose by 1 μg/kg/wk if platelet count 

<50,000/μl till a maximum dose of 10 μg/kg/wk.

• Maintain dose if platelet count between 50 and 

150,000/μl.

• Reduce dose by 1 μg/kg/wk if platelet count between 

150 and 250,000/μl for two weeks.

• Stop dosing and reassess after 1 week if platelet count 

>250,000/μl and restart dosing with -1 μg/kg/wk if 

platelet count <150,000/μl.

• If platelet count ≥ 50,000/μL for at least four weeks 

without dose adjustment, assess platelet count once 

monthly. 

• Consider to administer romiplostim at home (nurse, 

self-administration). 

Eltrombopag 24

• No intake of calcium, iron, magnesium, aluminium  

rich food 4h before and after ingestion. 

• Start with 50 mg once daily po.

• If platelet count <50,000/μl after 2 weeks, increase 

dose to 75 mg once daily.

• If platelet count between 50 and 150,000/μl,  

maintain dose.

• If platelet count between 150 and 250,000/μl,  

reduce to 25 mg once daily.

• If platelet count >250,000/μl, stop dosing, monitor 

platelet count twice weekly and reinitiate at a daily 

dose reduced by 25 mg if platelet count <100,000/μl.

• If platelet count ≥50,000/μL for at least 4 weeks 

without dose adjustment, assess platelet count once 

monthly. 

TPO-R agonists induce durable platelet responses  
(60% stable responses, 25% variable responses,  

15% minor or no response) and less treatment failures 
regardless of splenectomy status, response to rituximab 
and duration of ITP.

TPO-R agonists reduce the need of rescue medication 
(IVIg, splenectomy) and permit to reduce or discontinue 
concurrent ITP drugs (corticosteroids, etc.) and avoid 
further immunosuppression. 

TPO-R agonists reduce bleeding events. 

TPO-R agonists improve health-related quality of life. 

TPO-R agonists are very well tolerated.

Expensive. 
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for ITP during pregnancy. Patients who fail to respond 
to corticosteroids or IVIg alone may respond to the 
combination of these agents. Laparoscopic splenec-
tomy can be safely performed in the second trimester 
with an estimated remission rate of 75%. Splenectomy 
is not recommended in the first trimester due to the 
risk of induction of premature labor or in the third 
trimester due to bad visualisation of the surgical 
field. Azathioprine and rituximab have been used in 
pregnant women but immunosuppression can be 
seen in the neonates. The experience with TPO-R 
agonists during pregnancy is minimal. This treat-
ment should only be considered if the potential 
benefit to the mother justifies the potential risk to 
the fetus. A pregnancy registry has been established 
to collect information about the effects of TPO-R 
agonists during pregnancy. There is no correlation 
between platelet count of the mother and the 

Table 9.  Thrombocytopenia  
in pregnancy25,26

ITP 

• diagnosis of exclusion (exclude secondary ITP 

especially SLE and APS)

• more likely if history of thrombocytopenia before 

pregnancy 

• may present at any time during pregnancy 

• serial platelet counts should be obtained in the 

newborns at birth and in the first week postpartum

Gestational thrombocytopenia 

• platelets mostly >70000/µl

• develops in the late second and third trimester

• not associated with an increase in maternal or fetal 

complications, newborn not at risk for developing 

thrombocytopenia

Preeclampsia

• arterial hypertension (systolic >140 and/or diastolic 

blood pressure >90mm Hg), proteinuria (>300 mg/24h) 

and thrombocytopenia in 50% of patients

• thrombocytopenia may precede other signs

• develops after twenty weeks of gestation 

• delivery of the fetus after stabilization of the mother 

• platelet transfusions in the setting of severe 

thrombocytopenia and bleeding

HELLP syndrome

• nausea, malaise, upper right quadrant pain or 

epigastric pain, microangiopathic hemolytic 

anemia, abnormal liver function (OT >70U/L) and 

thrombocytopenia 

• most frequent in third trimester

• delivery of the fetus after stabilization of the mother

• platelet transfusions in the setting of severe 

thrombocytopenia and bleeding 

Thrombotic thrombocytopenic purpura (TTP) and 
hemolytic uremic syndrome (HUS)

• microangiopathic hemolytic anemia, thrombocytopenia, 

neurologic abnormalities, fever and renal dysfuction 

(neurological changes more pronounced in TTP and 

renal changes in HUS)

• TTP most frequent in the second trimester

• 90% of HUS appears in the postpartum period

• plasma exchange

Acute fatty liver of pregnancy

• malaise, anorexia, nausea, vomiting, epigastric or 

right upper quadrant pain, mental status changes and 

cholestatic liver abnormalities with DIC 

• typically in primipara in the third trimester

• delivery of the fetus after stabilisation of the mother

Table 8.  Possible risks of long-term use  
of TPO-R agonists

Loss of efficacy with prolonged stimulation of 

megakaryopoiesis.

Bone marrow fibrosis

• Follow up of blood cell count and smear monthly

• If loss of response, new cytopenia or new morphologic 

abnormalities, a bone marrow biopsy should be done

Thrombosis 

• Thrombotic event rate identical with TPO-R agonists, 

placebo or SOC 

• Thrombosis not correlated with high platelet counts

More severe thrombocytopenia after drug 

discontinuation (10%)

Neutralizing antibody formation

• A few patients with anti-romiplostim AB but without 

loss of response; 

• Eltrombopag is not immunogenic

Hepatotoxicity (10% of patients on eltrombopag develop 

elevated liver enzymes)

• Control of liver function before and each 2 weeks 

during titration and monthly following achievement  

of a stable dose

Cataract

• Recommended to do an ophtalmologic examination 

before and annually during eltrombopag treatment 

Induction of malignancy (not an issue in ITP)
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newborn. The most reliable predictor of neonatal 
thrombocytopenia is a history of low platelet count 
at delivery in a prior sibling. Platelet counts <20,000 
and <50,000/µl were seen in respectively 4 and 10% 
of neonates. Neonatal intracranial hemorrhage was 
seen in <1% and was not associated with the mode of 
delivery. Therefore, the mode of delivery in pregnant 
ITP patients should be solely dictated by maternal 
factors. There is no place for fetal scalp vein sam-
pling or percutaneous umbilical blood sampling  
to predict the platelet count of the newborn. After 
delivery serial platelet counts should be obtained  
in the newborns at birth and in the first week post-
partum as the onset of thrombocytopenia due to 
maternal antiplatelet antibodies may be delayed.

Supportive treatment 
•	 Antifibrinolytic	agents
•	 Oral	iron	supplements	if	iron	deficient.
•	 Local	application	of	adrenalin	soaked	nose	pads.
•	 Nasal	cautery.
•	 Hormone	preparations	to	prevent	menorrhagia.
•	 Control	of	blood	pressure.
•	 Stop	ASA,	antiplatelet	agents,	anticoagulation	if	

appropriate: except in case of recent stent, ischemic 
heart disease, severe peripheral arterial occlu-
sive disease.

•	 Avoid	nonsteroidal	anti-inflammatory	drugs	or	ASA.

Conclusion 
The main treatment goal in all ITP patients must be 
to achieve a safe platelet count to prevent or stop 
bleeding and to decrease activity restrictions and 
improve quality of life with a minimum of exposure 
to potentially toxic therapy. The BHS guideline panel 
on adult ITP reviewed the recent literature on diag-
nosis and treatment and has made recommenda-
tions on the best strategies for frontline and 
subsequent-line treatment. However, the pros and 
cons of each treatment option must be discussed in 
a personalised way with each patient. Psychosocial 
and medical factors as patient’s goals, fears, family 
support, proximity to medical care, comorbidities, 
compliance, tolerance of each approach have to be 
considered in addition to outcomes. 
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